
BRIGGSRACING.com

BRIGGS&STRATTON

CORPORATION

POST OFFICE BOX 702

MILWAUKEE, WI 53201 USA

414 259 5333

©2010 Briggs & Stratton CorporationMS-5701-9/10

N
ot

 fo
r  

R
ep

ro
du

ct
io
n



 Racing Performance Catalog & Reference Guide

Version 9/10

Model/Type: 124432 8003-01 Model/Type: 124332 8201-01Model/Type: 124332 8202-01

Model/Type: 124332 8203-01

N
ot

 fo
r  

R
ep

ro
du

ct
io
n



TABLE OF CONTENTS

 SAFETY .................................................................................................1

 

 ANIMAL

 General Specs ......................................................................................3

 Special Tools .........................................................................................3

 Torque Specs ........................................................................................3

 Racing Specifics ...................................................................................3

 Optional Performance Parts ................................................................3

 Highlighted Features ............................................................................3

 Cylinder Assembly Parts Explode ........................................................4

 Head Assembly Parts Explode .............................................................5

 Carburetor Assembly Parts Explode ....................................................6

 Housing & Flywheel Parts Explode ......................................................7

 Control Bracket & Gasket Sets Parts Explode ...................................8

 206 Parts ..............................................................................................8

 Gear Reduction Unit Explode ..............................................................9

 

N
ot

 fo
r  

R
ep

ro
du

ct
io
n



SAFETY

1

S
A

F
E
T
Y

N
ot

 fo
r  

R
ep

ro
du

ct
io
n



2

BRIGGS & STRATTON DOES NOT APPROVE OR AUTHORIZE THE USE OF THESE ENGINES ON 3 WHEEL ALL TERRAIN VEHICLES (ATVS), MOTOR BIKES, FUN/RECREATIONAL GO-KARTS, OR 

AIRCRAFT PRODUCTS. USE OF THESE ENGINES IN SUCH APPLICATIONS COULD RESULT IN PROPERTY DAMAGE, SERIOUS INJURY (INCLUDING PARALYSIS), OR EVEN DEATH. THIS ENGINE 

REQUIRES SPECIAL TECHNICAL EXPERTISE AND PREPARATION BEFORE IT CAN BE USED IN COMPETITIVE EVENTS.

S
A

F
E
T
Y

N
ot

 fo
r  

R
ep

ro
du

ct
io
n



GENERAL SPECS
Model: 124432 

Type:  8003-01 – Animal 

8201-01 – Jr. 206 

8202-01 – LO 206 

8203-01 – M Series

Displacement: 12.48 Cu. in. - 205cc 

Design: Slant, 30 degree Overhead Valve 

Bore: 2.6875/2.6885 in. 

Stroke: 2.2 in. 

Compression Ratio: 8.5 to 1 

Factory Timing: 29 degrees BTDC

HIGHLIGHTED FEATURES

· Dual Ball-Bearing, RACING Reinforced Cylinder

· Squeeze-Cast, T-7 Treated, Racing Rod

· Ground Cam w/ Compression Release

· High-Silicon Valve Springs

· PVL™ Digital Ignition System

· Racing Only Intake Port

· Walbro™ Round - Slide Carburetor

· Dana™ Fire-Ring Head Gasket (Animal Only)

· Racing Crankshaft w/ Induction-Hardened Crankpin

· Federal Mogul™ Cam Ground, Barrel-Faced Piston

· Chrome-Faced, Racing Ring Package

· Nitrited Dished Exhaust Valve

· Automotive 3-Piece Valve Retainer System

· Beefy Rocker Arm Stud Nuts

Animal - Horsepower / Torque Curves

SPECIAL TOOL REQUIREMENTS
General Model 12 Manual Part No. 276781

Flywheel Holder Tool Part No. 19433

PVL Flywheel Puller Part No. 19584

TORQUE SPECS
DESCRIPTION       WRENCH/SOCKET SIZE          TORQUE
Air Guard 7mm      40-50 lb-in. (4.5-5.6 Nm)
Blower Housing 10mm & 3/8" 60-110 lb-in. (7-12.5 Nm)
Carburetor (to manifold) 10mm        80-110 lb-in. (9-12.4 Nm)
Connecting Rod T27   140-150 lb-in. (16-17 Nm)
Cylinder Head Bolts 10mm       200-220 lb-in. (20-27 Nm)
Exhaust Brace Screws 10mm            95-125 lb-in. (11-14 Nm)
Exhaust Stud 10mm      95-125 lb-in. (11-14 Nm)
Flywheel Nut 15/16 55-75 ft-lbs. (74.5-101 Nm)
Flywheel Fan 10mm 180-240 lb-in. (20-27 Nm)
Intake (to cylinder) 5mm Allen    70-90 lb-in. (8-10.2 Nm)
Oil Drain Plug 3/8"      100-125 lb-in. (11-14 Nm)
PVL Module 7mm                20-35 lb-in. (2.3-4 Nm)
Rocker Arm Stud 7/16"       90-120 lb-in. (10-14 Nm)
Rocker Arm Plate 10mm         70-90 lb-in. (7.9-10.1 Nm)
Rocker Arm Set Screw 1/8" Allen      50-70 lb-in. (5.6-7.9 Nm)   
Spark Plug 5/8" Deep    95-145 lb-in. (11-16.4 Nm)
SIde Cover 10mm        95-125 lb-in. (11-14 Nm)
Starter Gear #2 Phillips        35-53 lb-in. (4-6 Nm)
Top Control Plate 10mm              70-90 lb-in. (8-10 Nm)
Valve Cover 10mm Lower & 3/8"   30-60 lb-in. (3.5-7 Nm)

ANIMAL

RACING SPECIFICS
PVL™ Ignition Module Gap - .010/.014 (.15/.36mm)

Digital Rev Limiter:  Max. 12,000 RPM - Part No. 555719 

Max. 6,100 RPM - Part No. 555718 

Max. 4,100 RPM - Part No. 555725

Recommended Oil Capacity – 14-16 oz. of Kart racing oil. We 

no longer recommend using automotive oil beyond break-in 

due to recent domestic and international changes that could 

adversely affect product life.

OPTIONAL PERFORMANCE PARTS
High - G/Force Breather Bypass System - Part No. 555688

Magnetic Drain Plug - Part No. 691663

Gearbox Splined Crankshaft - Part No. 555722

6-1 Gearbox Complete - Part No. 555721 (page 9)

Electric Starter Kit - Part No. 555703

Fuel Filter - Part No. 394358B

3

A
N

IM
A

L
 E

N
G

IN
E
S

† All power levels are stated gross horsepower per SAE J1940 as rated by Briggs & Stratton. 

*All power levels are stated gross torque per SAE J1940 as rated by Briggs & Stratton.

N
ot

 fo
r  

R
ep

ro
du

ct
io
n



ANIMAL cylinder assembly
(Engine Model Series 124432 )

691664 Hex Head 1" Screw 
(Connecting Rod - Animal/206)

791784 Hex Head 1 1/4” Screw 
(Connecting Rod - World Formula) 

*Included with 555705 Cylinder Assembly
  (Includes all parts shown)

555652 Crankshaft Endplay Shim
(Contains .007, .012, .018, & .025)

555706 Crankcase Cover

281658s Oil Fill Cap•

696813 Camshaft
(Machined)

555584 Camshaft
(Unmachined)

690979 Woodruff Key†

691866 Piston Pin Lock

499423 Piston Pin

555626 Connecting Rod

222698s Flywheel Key

690824 Ball Bearing†

690959 Locating Pin*

555705 Cylinder Assembly

691686 Oil Drain Plug*

691663 Oil Drain Plug
(Magnetic, Optional)

555626 Connecting Rod

692550 Oil Seal•
(PTO Side)

281658s Oil Fill Cap•

692517 Bearing•

695087 Timing Gear†

557137 Crankshaft

699485 Crankcase Gasket•*

699483 Screw
(Cylinder Shield - M4 x .7)

555680 Cylinder Shield (Black) 

693610 Cylinder Shield (Silver)

692600 Breather Tube

555140 Bushing/Seal Kit

299819s Oil Seal*
(Magneto Side)

792723 Flywheel Nut†
(M6 x 1.5 - 6H)

   Included with Respective Piston Assembly
    (Includes all parts shown)

† Included with 557137 Crankshaft

276781 Repair Manual

 • Included with 555706 Crankcase Cover

699478 Hex Washer Head Metric Screw
(Crankcase Cover/Sump - M7 x 1)

55513 Ring Set
(.10" Over - Contains 10 Top Rings)

55514 Ring Set
(.20" Over - Contains 10 Top Rings)

55515 Ring Set
(.30" Over - Contains 10 Top Rings)

555688 High-G/Force Bypass Assembly

(Optional, Also includes 691890 Rocker Cover Gasket)

4

555660 Piston Assembly
(Std.)

555661 Piston Assembly
(.10" Over)

555662 Piston Assembly
(.20" Over)

555663 Piston Assembly
(.30" Over)

555664 Ring Set
(Std.)

555665 Ring Set
(.10" Over)

555666 Ring Set
(.20" Over)

555667 Ring Set
(.30" Over)

A
N

IM
A

L
 E

N
G

IN
E
S

557117 World Formula Billet 
(Optional)

N
ot

 fo
r  

R
ep

ro
du

ct
io
n



ANIMAL head assembly
(Engine Model Series 124432 )

691890 Rocker Cover Gasket*

555679 Rocker Cover (Black)

499924 Rocker Cover (Silver)

692557 Hex Washer Head Screw
(Rocker Cover Top & Sides)

694543 Rocker Arm Adjuster*

694544 Rocker Arm Stud*
555711 Rocker Arm*
with Logo

555550 Valve Retainer*

26826 Valve Spring*
(Intake & Exhaust)

691343 Push Rod Guide*

698214 Cylinder Head Plate*

694088 Cylinder Head

Plate Gasket*

699482 Hex Washer Head Metric Screw*
(Cylinder Head - M8 x 1.25)

693517 Push Rod

690977 Valve Tappet

555552 Exhaust Valve*

555551 Intake Valve*

555698 Cylinder Head Gasket* 
(Fire Ring)

555723 Cylinder Head Gasket 
(Standard - LO 206 Engines)

555635 Cylinder Head Assembly

557118 Valve Guide Bushing* (Standard)

555645 Valve Guide Bushing* (.002" Over)

491055s Spark Plug
(Champion RC12YC) 

*Included with 555635 Cylinder Head Assembly

699481 Hex Washer Head Metric Screw
(Rocker Cover Bottom - M6 x 1)

699230 Hex Washer Head Metric Screw
(Cylinder Head Plate - M6 x 1)

555690 Heat Disperser (Optional)

5

A
N

IM
A

L
 E

N
G

IN
E
S

N
ot

 fo
r  

R
ep

ro
du

ct
io
n



ANIMAL carburetor assembly
(Engine Model Series 124432 )

555596 Throttle Return Spring

555602 Needle Jet 
(BGB Gasoline)

555649 Needle Jet 
(DID Alcohol)

555590 Throttle Valve

555728 Extended Throttle Valve (Jr. LO 206)

555646 Hex Flange Metric Nut/Screw
(Carburetor to Spacer - M6 x 1)

555646 Hex Washer Head Metric Screw/Nut
(Carburetor to Spacer - M6 x 1)

555594 Pilot Jet

555536 Main Jet (Gasoline - Contains: 

30 & 34 mm Pilot Jets: 93, 95, 96, 98 & 100mm 

Main Jets)

555537 Main Jet (Alcohol - Contains: 1 Alcohol 

Main Nozzle; 38, 40 & 42mm Pilot Jets: 135, 137, 

& 140mm Main Jets & 1 Alcohol Needle)

555639 Main Jet (Blank Contains: 5 pcs)

555648 Needle Float Valve

555591 Carburetor Float

555592 Float Bowl Gasket*

555653 Float Bowl

555659 Carburetor Bowl Drain (Used after Code Date 05053100)

555607 Carburetor Bowl Drain (Used before Code Date 05060100)

555610 O-Ring Seal*

691885 Intake Gasket*

555545 Carburetor Spacer

555644 Metric Screw
(Carburetor Spacer to Cylinder Head - M6 x 1)

555601 O-Ring Seal*

555593 Emulsion Tube

555586 Idle Speed Kit

555585 Idle Mixture Kit

555595 Throttle Cable

Cap Gasket*

555603 Throttle

Cable Cap 

555650 Needle Valve 

Retainer (Contains 5 Clips 

& 5 Retainers)

555647 Throttle Cable Boot*

*555605 Carburetor Overhaul Kit

555658 Carburetor Assembly
(Does not contain 555545 Spacer, 691885 

Gasket, Mounting Screws or Main Jets)

555691 Needle Jet 
(Alcohol, Needle only, BHA)

6

A
N

IM
A

L
 E

N
G

IN
E
S

555717 Choke Cover Plate

555729 Green Air Filter
(Standard on LO 206, Optional on Other Models)

555717 Choke Cover (Optional)

555726 Carburetor Locking Cap
(206 Program)

808656 Walboro Fuel Pump

Main Nozzle 
(Walboro Part Numbers)

Gas – 86-3231

Alc – TS-01174
Available through Walboro

Available Only in Float Bowl Kit

Available Only in 
Float Bowl Kit
Walboro Part Number 
96-3127-7
(M4 x .07 x 12)

N
ot

 fo
r  

R
ep

ro
du

ct
io
n



ANIMAL housing & flywheel
(Engine Model Series 124432 )

7

691678 Hex Washer Head Screw
(Blower Housing - 5/16 - 18unc)

555681 Magneto Armature
(Aminal - 12,000 rpm)

555718 Magneto Armature
(206 - 6,100 rpm)

555725 Magneto Armature
(Jr. 206 - 4,100 rpm)

555685 Flywheel & Ignition Kit
(includes 692592 (fan) and 699477 x 4 screws)

555683 Flywheel
(includes 692592 (fan) and 699477 x 4 screws)

695287 Rewind Starter (Optional)
(Contains 4 pcs - M5 x .8)

692592 Flywheel Fan

692591 Flywheel Cup (Optional)

555731  Hex Jam Nut
(Flywheel - M16 x 1.5 - 6H)

19433 Flywheel Wrench

555629 Hex Washer

Head Metric Screw
(Blower Housing - M6 x 1)

Valid through engine date codes 

before 6/10/08. Part number 794451 

valid after date code 6/10/08.

699201 Screw
(Flywheel Fan - M8 x 1.25)

699477 Metric Screw
(Magneto Armature - M4 x .7)

555700 Blower Housing

691736 Flywheel Washer

695630 Stop Wire
(Used on Type No. 8002 & 8003)

555255 Rewind Guard

557107 Metric Screw
(M5 x .8)

19584  Flywheel Puller

557128  Starter Gear
(Includes 4 Pcs. 557129 - Screw, 

Optional for Electric Start)

555702 Cylinder Cover Insert

699200 Hex Washer Head Screw
(M4.2 x 1.4)

A
N

IM
A

L
 E

N
G

IN
E
S

555719 PVL Magneto Wire

N
ot

 fo
r  

R
ep

ro
du

ct
io
n



ANIMAL control bracket & gasket sets
(Engine Model Series 124432)

699479 MetricScrew
(Control Panel - M6 x 1)

555699 Control Panel

557028 Starting Switch

699485 

Crankcase Gasket*

691885 Intake Gasket*+ 694088 Cylinder Head Plate Gasket*+

691890 Rocker Cover Gasket*+555698 Cylinder Head Gasket*+
(Fire Ring)

692550 Oil Seal*
(PTO Side)

299819s Oil Seal*
(Magneto Side)

+ Included with 555636 Valve Gasket Set*Included with 555631 Engine Gasket Set

793379 Stop Wire
(Used on Type No. 8003)

692602 Stop Wire
(Rocker Switch, Used on 

Type No. 8001 & 8002)

808656 Fuel Pump
(Standard on LO 206, Optional on Other Models)

8

A
N

IM
A

L
 E

N
G

IN
E
S

2
0

6
 P

A
R

T
S

555715 – Sealed 

Shortblock
555726 – Carburetor 

Locking Cap

555728 – Walbro 

Junior Throttle Slide

555727 – Max-Torque Clutch, 

3/4” crank, 17 tooth, 35 chain

555718 – 206 Ignition 

Module, 6,100 rpm limiter

555729 Green 

Air Filter

555725 – Junior PVL Ignition 

Module, 4,100 rpm limiter

N
ot

 fo
r  

R
ep

ro
du

ct
io
n



ANIMAL gear reduction unit
(Engine Model Series 124432 )

9

792755 Gear Case Gasket 

299819S Oil Seal 

792746 Gear Reduction Case 

792760 O-Ring 

555721 Complete Gearbox (minus crankshaft)

555722 Splined Racing Crankshaft 

690711 Hex Head 

Cap Screw (4)
(Gear Reduction Cover - 

 M8 x 1.25) 

 

555150 Ball Bearing (2)

792756 Auxiliary Drive Shaft 
(Internal Gear)

792759 Vented 

Oil Fill Hole Plug

792753 Hex Head Cap Screw (4)
(Gear Reduction Case - 5/16 - 24) 

792749 Oil Level 

Hole Plug (2) 

792752 Oil Seal 

792750 Oil Drain Hole Plug

792748 Gear Reduction Cover

695087 Timing Gear

555722 Crankshaft

Vented Oil Fill Plug 

Position Important: 

The vented oil fill 

plug in the cover 

must mount in the 

12 o’clock position.

IMPORTANT

Engine seal must 

be removed 

before installing 

this gearbox.

11 mm

11 mm

12 mm

8 mm

1/2"

A
N

IM
A

L
 E

N
G

IN
E
S

555730 Rubberized Sealing Washer

N
ot

 fo
r  

R
ep

ro
du

ct
io
n


